I- I
lna NUREG-75/088

related to construction of

PERKINS NUCLEAR STATION,
UNITS 1,2, and 3

DUKE POWER COMPANY

OCTOBER 1975
1724 024

DocketNos. STN 50-488, STN 50-489, and
STN 50-490

QOffice of Nuclear
Reactor Regulation

%91 19.:)47(23 o

U. S. Nuclear Regulatory Commission ¢



Available from
National Technical Information Service
Springfield, Virginia 22161

Price Printed Copy $7.50 | Microfiche $2.25

1724 025



SUMMARY AND CONCLUSIONS

This Environmental Statement was prepared by the U.S. Nuclear Regulatory Commission, Office of
Nuclear Reactor Regulation.

1. This action is admitistrative.

2. The proposed action is the issuance of a construction permit to the Duke Power Company for
[...]
releases to the environment through the plant vent on top of the containment building to be
approximately 10,200 Ci/year of noble gases per reactor and 0.068 Ci/year of 1-131 per reactor.

The principal sources and isotopic distribution are given in Table 3.5. The applicant has calcu-
lated an overall release of approximately 3950 Ci/year of noble gases per reactor and 0.004 Ci/year
of 1-131 per reacior. The applicant has assumed a DF of 100 vs the staff's DF of 10 for charcoal

adsorbers in the auxiliary building, containment purge,
releases, resulting in a lower I-131 release estimate,

and containment recirculation system

Table 35. MMMW(QN&/MMMMMW“MQLL&#Q

Radionuclide ::;x ';:’:':::: ;:::::; Air ejector Decay tanks Total
Kr8im a a a a 3 a
Kr-86m 9 3 a 2 a 14
Kr85 40 1 a a 453 494
Kr87 2 1 a a a 3
Kr-88 1" 5 a 3 a 19
Kr89 a a a a a a
Xe131m 51 2 @ 1 3 57

Xe 133m a5 4 4 3 a 102

Xe 133 8910 310 « 200 a 9420

Xe 135m a a a a a 8

Xe 135 56 8 a 5 a 69

Xe 137 a a @ a @ -

Xe 138 a 1 K a a 1
1131 0017 G042 0006 0003 é 0068
1133 oon 0.061 0.004 G004 a 0080
H3 760
C1a 8
Particulates 006

“Less than 1 Ci/year/unit noble gases, less than 10~ * Ci/year/unit iodine

3.5.3 Solid waste

Solid wastes containing radicactive materials will be generated during station operatior. Wet

solid wastes will consist mainly of demineralizer resins collected in the 5000

-gal spent resin

storage tank, evaporator concentrates collected in the 5000-?11 evaporator bottoms holdup tank,

and miscellaneous chemical reagent wastes. These wastes wil
transferred to a shipping container for onsite storage,

oe mixed with a solidifying agent,
and then shipped to an NRC turial ground.

The staff considers these wastes to be stored for 180 days for radioactive decay prior to ship-

ment offsite.

Ory solid wastes will consist of ventilation air filters, contaminated clothing and paper, and

miscellaneous items, such as tools and laboratary glassware.
into 55-gal drums by using a baling machine. Noncompressible solid wastes wil
offsite shipment. Because dry solid wastes will contain
the staff did not consider the need for onsite storage

1724 071

Dry solid wastes will be compressed
1 be packaged for

much less activity than wet solid wastes,
of dry solid wastes in the evaluation.




3-16

The staff's estimates that approximately 600 drums of wet solid waste containing approximately
10 Ci/drum and 450 drums of dry solid waste containi~g a total of less than 5 Ci will be shipped
offsita annually per reactor. Greater than 90% of the radioactive materials associated with the
solid waste will be long-lived fission and corrosion products, princi ally Cs-134, Cs-137, Co-58,
Co-60, and Fe-55. The applicant estimates that approximately 4440 ft’ of solidified evaporator
bottoms totaling approximately 380 Ci, 324 ft3 of demineralized resins with a total of 8800 Ci,
1500 ft? of compressible dry solid wastes, 120 ft? of chemical reagent wastes, and 70 filter
cartridges will be shipped offsite annually per reactor.

Solid waste sumary

A1l containers will be shipped to licensed burial sites in accordance with NRC and DOT regula-
tions. The solid waste system will be similar to systems that have been evaluated and found to
be acceptable in previous license applications. Therefore, the staff finds this solid waste
system to be acceptable.

3.6 CHEMICAL AND BIOCIDAL EFFLUCNTS

Operation of PNS will result in the discharge of chemical wastes into the Yadkin River. The
chemical wastes result from (1) the concentrating effect on the dissolved solids in the intake
water due to cooling tower evaporation and subsequent blowdown and (2) the addition of chemicals
to the various systems during reactor operation, which eventually are dumped into the effluent
stream.

A summary of chemicals discharged to the environment is given in Table 3.6. A partial water
analysis of the Yadkin River (intake water) and the results of the concentration effected by
the cooling towers are given in Table 3.7. The relative magnitude of the chemicals discharged
from the station may be judged by using these tables.

A1l nonradioactive wastewater from the station, except the cooling tower blowdown, will be
discharged to the wastewater treatment system (WWTS). This system (total surface area about
6.2 acres) will consist of a hold-up basin, two settling basins, and a final hold-up basin. The
discharges to tr)te Yadkin River from this system will average 636 gpm (for further details, see
ER, Sect. 3.6.2).

Table 3.6. Chemicals added 10 liquid effluent during station operation

Maximum
Maximum concentration® in Incrementa!
Parameter totai added effluent (mg/1) Increase in
(ib/day) {blowdown or Yadkin Rier
WWTS discharge) {mg/N?

Sodium hydroxide (NaOM) 3742 283 (Na’") 06
Sulturic acid (H3S0,) 4584 £82(80,”") 13
Cyclohexylamine (CgHy (NH ;) a9°
Marpholine (C4Hg NO! {alternative) 403
Hydrazine (NaH ) 49° 3g” 001
Lithiumn hydroxide (LiIOH) 0.1
Boric acid (H380,) 165
Sodium triphosphate (Na;PO ) 12 946" 15 (PO ) 003
Polyacrylate polymer 192 3 003
Aminomethylene phosphonate, AMP (as POY) 185 26 002
Chiorine (Cly) 3.390

Free residual 03 0.004

Chiorine reaction products 50 014
Dodecy!guanidine

Hydrochloride (aiternative) 617 10 009
Polyelectrolyte 100 13 003
Ammonia 10 03 0.001
Liquid detergert 1,145° 23 0.007

* g ased on 636 gpm How from WWTS and 5300.gpm blowdown from cooling towers

2 gased on river tiow of 470 cfs 1

€ Yearly total divided by 365 | 72 4 ‘:) 7 N
T8 ased on layup maximum discharge only (
*Total used per unit prior to startup only



3-17

Table 3.7. Maximum increase in chemical effluent concentration due to cooling tower hlowdown

Maximum Cooling towar Incremental
Wt intake biowdovm increase
concentration concentration, in Yadkin
mg/liter? mg/liter® River mg/lites

pH 8.1
BOD, 16 180 27
Hardness (CaCO5) 26 260 44
Calcium (Ca) 5.5 55 09
Magnesium (Mg) 18 18 03
Sodium (Na) 7 70 15°
Potassium (K) 35 35 0.6
Iron (Fe) 0.14 14 0.02
Manganese (Mn) 0.1 10 0.02
Ammonia (F'Hy) 04 4 0.07
Nitrate (NO4) 35 35 06
Phosphate (PO,) 2 20 0.3°
Chioride (C1) 8 £0 15
Fluoride (F) 03 3 0.05
Silica (Si0;) 18 180 31
Sulfate (SO,) 7 70 1.8¢
Zinc 0.26 26 004
Aninomethylene phosphonate ‘as PO, ) 26 0.02
Polyacrylate polymer 3 003
Codecylquanidine

Hydrochloride (alternative) 10 0.09
Chiorine

Free residual 03 0004

Chlorine reaction products 50 014
Total dissolved solids (TDS) 1087 1080 18

*Source: ER, Table 3.6.21

°Assumm«; ten cycles of concentration.,

“Include added chemicals from WWTS

9Source: North Carolira Department of Natural and Economic Resources

The operation of this waste facility must be conducted in compliance with all State of North
Carolina regulations on the discharge of chemicals, oil, and other wastes. The staff concludes
that the system, as proposed, can comply with these regulations.

3.6.1 Condenser coo’ing system

Makeup water for *ae cooling Lowers will be supplied from the sedimentation basin (Nuclear Service
Water Pond) (see Fig. 3.1), at a maximum rate of about 55,816 gpm. Evaporation and drift will
consume about 50,514 gpm of this amount, and the blowdown will be about 5300 gpm. Because of

the concentrating effect of the evaporation, the cooling tower water, and cons:quently the blowdown,
will have a dissolved solids concentration about ten times that of the intake water. Because of
the high seciment burden of the Yadkin River, the makeup water will be processed through the
Nuclear Service Water Pond, where 60 to 70% of the suspended solids are removed. The remaining
solids and precipitates will be stabilized as sols by use of organic corrosion and deposit
inhibitor mixtures of a short chain polyacrylate polymer and aminomethylenephosphonate. This
1m2tib1tor will be used at a 3G-ppm concentration to permit system operation at a pH of 7.8 to
8.25.

Organic growth and chemical scaling in the condenser tubing will be partly controlled by use of

a mechanical system of cleaning. Sponge rubber balls, slightly larger in diameter than the con-
denser tubing, will be recircu?cted through the condenser tubing to control fouling of condenser
heat-transfer surface. The condenser cooling tubes will be stainless steel, which is highly
resistant to water corrosion. Therefore, no significant amounts of corrosion products are expected
to be released to the Yadkin Rive-.

Various other chemicals will be added to the cooling tower circulating water system. For control
of biological growth, a biocide will be added once a day near the cooling tower basin outlet.

The applicant proposes the application of 533 to 1066 1b of chlorine (as sodium hypochlorite)
daily per unit (1600 to 3200 ib/day total) over a period of 1 hr or more to obtain a free chlorine

L R R e T R S R BT ) (e T S SRy, T L 1~ O O O



— 3-18

residual of 1 ppm during warm months and 0.5 ppm in cold weather, the higher concentration being
necessary because of more biological growth during the warm months. The units are to be chlorin-
ated sequentially. The free residual chlorine in the cocling tower water will decay to essentially
zero in a matter of hours, but because of the large ratio between the volume of water being
chlorinated and the volume of water being blown down, the concentration of the added chlorine

and its reaction products (chloride fon, chloramines, organic chloramines, and chlorophenols,
etc.) will build up in the circulating water to an essentially steady state of approximately 50
ppm. Although the exact composition of this steady state cannot be accurately estimated, the
staff agrees that a large fraction of it will be chloride ion. Blowdown will not materia’ly
decrease this concentration between chlorinations; therefore, the blowdown from each unit will
contain this average concentration at all times. For each chlorination, the resultant concentra-
tion in the circulating water effluent (blowdown to river) wiil initially consist of up to a
maximum of 0.3 ppm free residual chlorine and 50 ppm of the reaction products of chlorine which
amounts largely oY chloride ion with minor amounts of chlorophenols and chloramines, etc. After
several hours, the free residual chlorine in the circulating water will decay, lesving only the
chlorine reaction products. The applicant states that the cooling tower blowdown is expected to
have an average total residual chlorine concentration of 0.14 ppm.

1f chlorine-resistant organisms require control, the applicant proposes the use of an organic

biocide, such as dodecylguanidine hydrochloride. This biocide will be applied in the 10 to 30 ppm
concentration range twice a week, resulting in a 3 to 10 ppm concentration in the effluent.

3.6.2 Filtered water treatment

Water for station use, other than the ~ondenser cooling system, will be obtained from the sedi
mentation basin (NSW pond). Because this water will contain clay-type colloidal materials, a
2100-gpm water treatment unit, combining usage of a polyelectrolyte coagulant, approved for use
in potable water, prechlorination, and three deep-bed upflow type filters, will be used to treat
the water taken from the Nuclear Service Water Pond. The applicant estimates that use of 38 to
190 1b of chlorine and 25 to 100 1b of polyelectrolyte wili be required daily in this process.
The wastes from this system will be routed to the WWTS.

3.6.3 Demineralizer regeneration

To provide the necessary reactor makeup water, a system composed of granulated activated carbon
filters just ahead of two mixed-bed demineralizers, with a capacity of 700 gpm each, will be used.
These beds will be periodically regenerated with sodium hydroxide and sulfuric acid. The elutant
will be routed to the WWTS and neutralized to a pH not exceeding 9. The applicant estimates that
the demineralizer process will result in the daily maximum use of 3742 1b of sodium hydroxide

and 4584 1b of sulfuric acid.

3.6.4 Reactor coolant chemicals

The chemicals added to the reactor primary coolant system will be present in any effluent only
as the result of leakage or letdown for processing. Because the primary coolant will contain
radioactive material, any leakage will be processed through the liquid radioactive waste system
(Sect. 3.5). Daily use is estimated to be 0.1 1b of lithium hydroxide and 165 1b of boric acid.

3.6.5 Secondary coolant feedwater

The applicant will use hydrazine as an oxygen scavenger and amines for control of pH in the
secondary system. The annual use of these substances will amount to 18,000 Tb of hydrazine and
36,000 1b of cyclohexylamine (or 180,000 1b of morpholine). Little release is expected from
this source, since hydrazine reacts chemically to form nitrogen and water. The other amines
follow the same waste routes as the hydrazine. During shutdown, the secondary side of the units
will be blankete with nitrogen and/or filled with condensate quality water containing 200 ppm

hydrazine and 10 to 15 ppm ammonia.
1724 074

Prior to station startup, about 850 gal of liguid detergent will be used during the construction
period for degreasing and spray cleaning of pipe assemblies. This waste will be processed through
the temporary sewage system (Sect. 3.7.1). Also, prior to startup, hot trisodium phosphate
solution will be used for degreasing and cleaning of condensers. The applicant estimates that
about 30,000 1b of trisodium phosphate (Na;P0O, -12H,0) and 138 gal of liquid detergent per unit
will be used for this purpose. About 720,000 gal oi water containing this waste will flow to

the WWTS and will be discharged to the river after dilution and neutralization.

3.6.6 Miscellaneous



3-19

3.7 SANITARY WASTES AND OTHER EFFLUENTS

3.7.1 Temporary sewage

During the period of plant construction, the applicant will treat sewage waste in prefabricated
extended aeration-type sewage treatment plants that have a combined capacity of 36,000 gpd and
use up to 6 1b of chlorine ﬁs hypochlorite) per day in chlorine contact chambers. Sewage
solids will be digested by extended-aeration treatment, leaving a chlorinated liquid with a
minimum of 0.5 to 1.0 ppm free residual! chlorine. This liquid will be pumped to a holding pond,
mv:’!n:u stabilization will be completed during the normal retention period, and ultimately
to river.

3.7.2 Permanent sewage

Domestic sewage from the plant, estimated at 8000 gpd, will be collected in a septic tank and a
sand filter with tertiary treatment. The effluent from the underdrains of the filter will be
treated in a chlorine contact chamber using up to 2 1b of chlorine (as hypochlorite) per day.
The effluent from the chamber, which has a minimum residual free chlorine concentration of 0.5
to 1.0 ppm, will be pumped to the WWTS, and after stabilization, it will ultimately be pumped
to the Yadkin River.

Both the temporary and permanent sewage treatment systems will meet all applicable standards of
the State of North Cerolina.

3.7.3 Auxiliary heating systems

The plant heating boiler, 'sed prior to unit startup, will be electrically fired, and consequently,
there will be no gaseous emissions.

The diesel generators, used for emergency power only, will be started and tested for an hour at
least once every two weeks. The exhaust gases will pass through a silencer before being dis-
charged. The fuel to be used is fuel oil that has a cetane rating of 37 to 47, 0.6% sulfur,
0.01% ash, and 0.15% carbon residue. The staff concludes that the emissions from this source
would be within the limits set in North Carolina State regulations.

3.8 TRANSMISSION SYSTEMS
3.8.1 Switching stations

Two switching stations (SS) wii’ Le required for Perkins — a 17-acre 230-kV SS about 800 ft east
of the powerhouse and a 19-acre 525-kV SS adjacent to the 230-kV SS on the east. Power from each
unit will be transmitted via two separate overhead transmission lines connecting to the 230-kV
SS. The switching stations at Perkins will interconnect with the Duke Power Transmission Network
by two double-circuit 230-kV overhead transmission 1ines and one single-circuit 525-kV overhead